
5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

A

B

C

H

D

I

E

J

F

M700



4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

H

I

E

J

F

Pos. Number Description Qty
1 B-360508 Button head screw M5 x 8 6
2 77-110 part on back wall 1
3 77-400 Back side insulation 2
4 77-402 Lower back insulation 2
5 77-107 Rightt part for wall 1
6 77-106 Leftt part for wall 1
7 B-360610 Button head screw M6x10 3
8 77-104 Bottom part wall 1



2

4

1

3

2

4

1

3

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

I

E

I

J

F

Pos. Number Description Qty
1 77-516 Weight stone 54
2 77-118 Plate for weight stone 1
3 77-522 Weight stone 12
4 77-520 Weight stone 6



2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

I

E

J

F

F

Pos. Number Description Qty
1 7744 Welded pipe adapter 1
2 B-360610 Button head screw M6x10 4
3 7832 Hinge selfclosing door 1
4 B-300510 Screw countersunk M5x10 DIN7991 1
5 Fje-021160 Spring 1
6 47-112 Arm for spring 1
7 7818 Hinge lower 1
8 B-360616 Button head screw M6x16 2
9 47-036 Hinge block 1
10 7828 Hinge part lower 1
11 B-010006 Washer 6 mm DIN125A 2
12 B-360630 Button head screw M6x30 ISO7380 2
13 7813 Hinge cpl upper 1



11

8

9
10

76

12

1

5
14

4

13

3
2

1

11

8

9
10

76

12

1

5
14

4

13

3
2

1

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

I

E

J

F

E

Pos. Number Description Qty
1 B-300408 Hex socket countersunk head screw M4x8 DIN7991 9
2 P-100014 Rope seal ø14 1
3 78-416 Casted back frame 1
4 47-502 Glass 1
5 P-11006 Rope seal ø6 1
6 7811 Welded hook 1
7 78-316 Washer for closing mechanism 1
8 B-340506 Socket set screw M5x6 DIN 914 1
9 78-020 Closing hook 1
10 B-330520 Socket set screw M5 x 20 DIN913 1
11 47-310 Air handle 1
12 7803 Door plate welded 1
13 B-300406 Screw countersunk M4x6 DIN7991 8.8 1
14 78-222 Lock for door 1



4

3

6
6

2

5

1

4

3

6
6

2

5

1

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

B

D

I

E

J

F

Pos. Number Description Qty
1 77-424 Deflector plate 1
2 77-430 Insulation left side 1
3 77-426 Insulation back side top 1
4 77-422 Insulation back side 1
5 77-431 Insulation right side 1
6 77-420 Insulation bottom 2



9

53 7

6

8

2

1

4

9

53 7

6

8

2

1

4

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

I

E

D

J

F

Pos. Number Description Qty
1 47-0008 Air handle 1
2 47-0009 Air bar 1
3 B-360516 Buttonhead screw M5x16 1
4 B-210005 Lock nut M5 1
5 B-220006 Lovk nut M6 DIN980V ISO7042 1
6 7144 Assembled damper 1
7 B-370620 Hex cap screw M6x20 DIN933 1
8 B-360508 Button head screw M5 x 8 4
9 B-360616 Button head screw M6x16 2



5

5

4

1

10

6
8

2

7

3

9

5

5

4

1

10

6
8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

G

D

I

E

J

F

Pos. Number Description Qty
1 77-002 Plate 1
2 77-202 Plate under door 1
3 B-360510 Button head screw M5 x 10 2
4 B-360308 Skrue M3x8    ISO  7380 2
5 B-330520 Socket set screw M5 x 20 DIN913 4
6 B-330806 Socket set screw M8x6 ISO 4026 - DIN 913 45H 4
7 B-360508 Button head screw M5 x 8 1
8 77-116 Cover plate 1
9 77-200 Plate over door 1
10 01001 Top plate open/close 1



1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

I

E

J

F

J

Pos. Number Description Qty
1 77-214 Connection angle bottom 4
2 77-212 Connection plate bottom 5
3 77-502 Soapstone front bottom 2
4 77-500 soapstone side lowest front 2
5 77-504 soapstone lowest middle and back 4
6 44-222 Bracket top straight 2
7 77-216 Connection angle 8
8 77-205 Connection angle left back 1
9 77-204 Connection angle right back 1
10 01-528 Spring 14
11 77-506 Soapstone side high front 2
12 77-510 Soapstone  side high middle and back 4
13 77-210 Connection bracket 1
14 77-518 Soapstone front top 2
15 77-508 soapstone side low front 2
16 77-512 Soapstone side low middle and back 4
17 77-300 Spring 2
18 77-218 Connection angle top 4
19 77-207 Connection angle top left 1
20 77-206 Connection angle top right 1
21 77-514 Topplate 1
22 77-515 topplate left 1



4
3

1

2

4
3

1

2

5

5

4

1

10

6 8

2

7

3

9

5

5

4

1

10

6 8

2

7

3

9

4

7

3
1

6

81

2

5

4

7

3
1

6

81

2

5

2

12
11

9

10

53

8

7

6
4

1

2

13

2

12
11

9

10

53

8

7

6
4

1

2

13

2

4

1

3

2

4

1

3

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

1
1

8

5

19

5

2

7

20

22

12

7

10

4

16

6

18

12

21

15

17

4

13

6

11

14

11

9

7

3

3

10

9

5
3 7

6

8
2

1

4

9

5
3 7

6

8
2

1

4

118

9
10

7
6

12
1

5

14

4

13

3
2

1

118

9
10

7
6

12
1

5

14

4

13

3
2

1

4
3

1

2

4
3

1

2

4

3

6 6

2

5

1

4

3

6 6

2

5

1

A G

B

C

H

D

C

I

E

J

F

Pos. Number Description Qty
1 78-214 Log stop 1
2 B-360630 Button head screw M6x30 ISO7380 2
3 78-106 Tertiary air passage 1
4 P-110006 Seal 1


